
                                                                             

 
  

 

        
 

 
  

  
 

 
   

 
  

 
  

 
  

    
  
   

  
 

  
          

    
    
   

 
  

    
        

  
     

 
 

   
 

  
      

    
        

    

___________________________________________________________________________ 

THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

- A G E N D A -
Monday December 13, 2021 

REGULAR MEETING OF COUNCIL 
7:00 p.m., Council Chambers, Fingal/Via Video Link 

1. CALL TO ORDER

2. ADDENDUM TO AGENDA

3. DISCLOSURE OF PECUNIARY INTEREST

4. ADOPTION OF MINUTES
(a) Minutes of Regular Council Meeting of November 22, 2021
(b) Minutes of the War Memorial Committee Meeting of July 13, 2021
[...]
  
  

  
 

  
   

 
  

     
 

 
   

  
 

 
 

 
  

  
 

 
 

 
 

  
 

 
 

 
  

 
 

 
   

  
 

 
 

 
 

   
  

 

SEPTEMBER: 
03: Curbstop repair at 39939 Talbot Line. 
09: MECP onsite for annual inspection of the system. 
09: Onsite at 41845 James Street in Ferndale for curbstop leak. Obtained a grab sample of 1.18ppm and 
notified ORO. 
14: Curbstop repair at 41845 James street in Ferndale. 
15: Suspected leak at 6474 Bells Road, obtained a grab sample of 0.77ppm. Repairs will be made in the 
future. 
16: Suspected leak at 6474 Bells road was excavated, once exposed the water was then turned off by 
operator, once off it was observed the leak had stopped. Leak on home owner’s property, leak to be 
repaired by home owner. 
29: Live tap and new installation of 1” service line at 38301 Fingal Line. 
29: Installation of new 1” service line at 35409 Lake Line. Directional drilling performed. 
29: Monthly air relief valve chamber inspections completed. 

SECTION 7: ALARM SUMMARY 
FIRST QUARTER 
JANUARY: 
No alarms this month. 

FEBRUARY: 
29: Arrived on site due to low chlorine alarm, everything appeared normal, both inlet and outlet reading 
within normal limits, ensured by taking chlorine grab samples. Reviewed data logger on search trace and 
could find no low chlorine dips. Most likely cause was a power flicker due to poor weather, strong winds 
and snow. 

MARCH: 
No alarms this month. 

SECOND QUARTER 
APRIL: 
No alarms this month. 

MAY: 
18: Operator received alarm for channel 4, high outlet chlorine. Upon arrival chlorine was at a normal 
reading, 1.36ppm, verified reading with by grab sample. 

JUNE: 
16: Operator received channel 5 alarm. Upon arrival it was observed high water level in chamber, sump 
pump was reset but did not work, used portable pump to pump out chamber and installed new sump 
pump. 

THIRD QUARTER 
No alarms this quarter. 

SECTION 8: COMMUNITY COMPLAINTS & CONCERNS 
FIRST QUARTER 
No complaints or concerns this quarter. 

9 



 

 

  
 

  
  

  
  

 
  

  
     

 
 

 
 

 
   

 
   

 
 

 
 

 
 

 
  

 
  

 
 

 
 

SECOND QUARTER 
APRIL: 
25: Multiple complaints were received regarding low water pressure due to the watermain break on the 
corner of Horton St. and Union Road. Pressure is monitored at the Shedden Re-chlor station and data 
showed the pressure was restored once the site of the break was isolated. 
30: Complaint was received regarding brownish coloured water.  Spring flushing was conducted in the 
area earlier in the week. An Operator attended the location of the complaint and conducted additional 
flushing.  Operator flushed hydrant 121 at 35623 Victoria street in Fingal, obtained a residual of 
1.07ppm and observed clear flow. Resident was outside upon arrival, after flushing operator asked 
resident to run taps and to verify clear flow within the home was obtained. 

MAY: 
No complaints or concerns this month. 

JUNE: 
11: Operator received call for low water pressure at 41552 Major Line. Checked pressure at hydrant 
located across the road which was 81psi. Spoke with homeowner who stated pressure was lower than 
normal. Operator closed and opened curbstop, homeowner then had higher pressure. 

THIRD QUARTER 
JULY: 
No complaints or concerns this month. 

AUGUST: 
05: Two community complaints were received. Both complaints were received in the area of the 
watermain break. Once repairs were completed, no further issues were reported. 
23: A complaint was received for low water pressure. An operator attended the location and checked 
the pressure on a hydrant. Pressure readings were adequate. 

SEPTEMBER: 
No complaints or concerns this month. 

10 







 

  

                           
                                                                                                                                                                                                                                                  

     

 

 
   

   

  
 

    
    

  

 -

 -

The Corporation of the Township of Southwold 
(6-Year Recommended Capital/Major Maintenance from 2022 to 2027) 
The Ontario Clean Water Agency has identified the following capital projects/major maintenance for your review and approval. 

Ref. 
No. 

Scope of Work 

Shedden Re-Chlorination Facility 
1 Purchase chlorine pump rebuild kit for spare parts inventory 

2 Building Condition Assessment Recommendations 

3 Chlorine analyzer(s) parts: inlet and outlet (membrane caps, pH 
standards, cl2 probe replacement, pH probe replacement, electrolyte) 

Total Estimate  Recommended Capital 
Distribution System 

1 Fire flow testing 

2 Hydrant maintenance and repairs 
3 Chamber S029 PRV: Inspect/Service/Rebuild 
4 Sample Station #82: replacement 

5 Sample Station#100: replacement 

6 Sample station maintenance/repairs/rebuild kits 

7 Valve/Service Locator/Repair Parts/Equipment 

8 Ford Chamber Sump Pump Replacement 

9 Auto flusher maintenance: replace controllers, lids, etc 

Total Estimate  Recommended Capital 
Total Capital Estimate                                                                 $32,500 

Cost Estimate 

2022 2023 2024 2025 2026 2027 

$

 -

$ - $ - $ 500.00 $ - $ 

-
$ 1,500.00 $ 1,500.00 $ 4,000.00 $ 1,500.00 $ 1,500.00 $ 4,000.00 

$1,500 $1,500 $4,000 $2,000 $1,500 $4,000 

$ 5,000.00 $ 5,000.00 $ 5,000.00 $ - $ - $ 

-$ 5,000.00 $ 5,000.00 $ 5,000.00 $ 5,000.00 $ 5,000.00 $ 5,000.00 
$ - $ 10,000.00 $ - $ - $ - $

 -

$ 10,000.00 $ - $ - $ - $ 
-

$ -

$ 10,000.00 $ - $ - $ - $

 -
$ 2,000.00 $ 2,000.00 $ 2,000.00 $ 2,000.00 $ 2,000.00 $ 2,000.00 

$ 5,000.00 $ 5,000.00 $ 5,000.00 $ 5,000.00 $ 5,000.00 $ 5,000.00 

$ 1,500.00 

$ 2,500.00 $ 2,500.00 $ 2,500.00 $ 2,500.00 $ 2,500.00 $ 2,500.00 

$31,000 $39,500 $19,500 $14,500 $14,500 $14,500 
$41,000 $23,500 $16,500 $16,000 $18,500 

C
om

pl
ia

nc
e

Approved by Client Rationale for Project 


Currently spare pump rebuild kit is in stock inventory.  Placeholder in 2024. 

This is a placeholder for future work once the condition assessment report is available. 

Chlorine probes required every 3- 5 years for inlet and outlet analyzer, pH probes require 
annual replacement. 

Fire flow testing on hydrants last completed in 2017. Recommend to start again in five 
years or when Ford water tower is taken out of service. 
Placeholder for possible repairs or replacement. 

Recommend for inspection/service/rebuild of PRV's at chamber S029. 

Due to failed components in the sample station, OCWA recommends for it to be removed and 
replaced in 2021. 
Due to failed components in the sample station, OCWA recommends for it to be removed and 
replaced in 2022. 
Purchase spare rebuild kits and on-going maintenance to sample stations, ball valves 
and plungers. 
Supplies for locating valves during hydrant inspection/valve operations, repair parts for 
breaks to ensure stock available for after hour repairs 
The sump pump at this chamber has failed and requires replacement. 

Four auto flushers require regular maintenance/replacement of parts: including 
controllers, valves. 

2022 Recommended Capital Presented by: Mark Harris 

D
W

Q
M

S 
R

A
O

ut
co

m
e*

H
ea

lth
 &

 
Sa

fe
ty

R
ep

ai
r 

/
M

ai
nt

en
an

ce

Li
fe

cy
cl

e 
R

ep
la

ce
m

en
t

Im
pr

ov
em

en
t

Sp
ar

e 
Pa

rt
s

In
ve

nt
or

y

2022 Recommended Capital Approved by: Dale LeBritton 
* NOTE : a requirement of DWQMS v. 2.0 is to consider the outcomes of the risk assessment (RA) documented under Element 8 as part of the system's infrastructure review 

H High priority recommended to be completed in upcoming year M Medium priority recommended to be completed in 1 to 3 years L Low priority recommended to be completed in years 4 to 5 
Page 1 of 1 10/21/20 

Legend: 



 

 

 

 

 

 

 
   

     

    
  

Talbotville Wastewater Treatment Plant 

Operations Report 

Third Quarter 2021 

Ontario Clean Water Agency, Southwest Region 

Mark Harris, Sr. Operations Manager, Aylmer Cluster 

Date: November 17, 2021 



  

      

      

         

         

   

   

 

 

     

 

     

 

  
 

 
 

 
  

    
 

 
   

 
 

   

    
 

 

 
 

 
 

 
 
 

 
 

 
 

 

 
 

 
 
 

 
 

       
       

       
       
       
       
       

       
       

       
       
       

       
 

  

  
  

 
  

 
     

Facility Description 

Facility Name: 

Regional Manager: 

Senior Operations Manager: 

Business Development Manager: 

Facility Type: 

Classification: 

Talbotville Wastewater Treatment Plant 

Dale LeBritton (519) 476-5898 

Mark Harris (226) 545-0414 

Susan Budden (519) 318-3271 

Municipal 

Class 3 

Service Information 

Population Serviced: 125 

Capacity Information 

Total Design Capacity: 500 m3/day 

Average Daily Flow (m3/d) 

Design 
Values 

500 

2020 Flow 
Data 
46.5 

2021 Flow 
Data 
64.5 

% of Average Daily Design 
Flow 

- 7.0 12.9 

Peak Flow 
(m3/d) 

1000 283.2 303.7 

% of Peak Design Flow - 28.3 30.4 

Design Flow 
(m3/d) 

2021 
Average 

Daily 
Flow 

(m3/d) 

2021 % 
Capacity 

Design 
Peak Flow 

(m3/d) 

2021 
Maximum 

Daily 
Flow 

(m3/d) 

2021 % 
Peak Flow 

January 500 42.7 8.5 1000 65.6 6.6 
February 500 54.0 10.8 1000 83.5 8.4 

March 500 61.1 12.2 1000 116.8 11.7 
April 500 53.2 10.6 1000 88.2 8.8 
May 500 43.6 8.7 1000 67.1 6.7 
June 500 54.1 10.8 1000 148.6 14.9 
July 500 80.9 16.2 1000 117.0 11.7 

August 500 84.9 17.0 1000 122.4 12.2 
September 500 105.8 21.2 1000 303.7 30.4 

October 500 - - 1000 - -
November 500 - - 1000 - -
December 500 - - 1000 - -

Annual Average - 64.5 12.9 - 303.7 30.4 

Operational Description: 

The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration 
tanks which operate in series. From the aeration tanks, the wastewater flows to the MBR tank(s) which 
operate in parallel.  Supplementary treatment is provided for phosphorus removal and pH adjustment. 
Alum is utilized for phosphorus removal and Sodium Hydroxide is used for pH adjustment. The final 
effluent from the MBR tanks is discharged to the ultraviolet (UV) disinfection system. The final effluent 
flows from the UV disinfection system to Dodd Creek. 



   
   

 
    

  
  

 
   

  
  

     
     

    
  

 
   
  

  

 
 

  
 

   
   

   
   

 
  
     

  
 

  
 

 
 

  
   

 
   

  
 

  
  

  

Facility Name: Talbotville Wastewater Treatment Plant 
ORG#: 1536 

SECTION 1: COMPLIANCE SUMMARY 
FIRST QUARTER 
There were no compliance issues to report during the first quarter. 

OCWA has been working on an initiative to modernize and enhance its current hard copy operational 
logbook practices to ensure compliance with regulatory requirements and to facilitate better record-
keeping and communication regarding the operation of the drinking water and wastewater facilities that 
OCWA operates. This initiative has been accomplished by implementing electronic logbooks using the 
eRIS Logbook software at the facilities OCWA operates. These electronic logbooks meet the 
requirements of Ontario Regulations 128 and 129 as well as the Electronic Commerce Act. The MECP 
have been notified and have acknowledged OCWA’s efforts in improving documentation with logbooks. 
The implementation of electronic logbooks is expected to result in benefits for OCWA staff, the MECP 
and the clients in the following ways: 

 Improved efficiency by being able to provide logbook records electronically. 
 Facilitation of virtual inspections and logbook reviews, now and in the future. With the current 

ongoing challenges due to the COVID-19 pandemic, adherence to social distancing and other 
public health measures is critical. The accessibly of electronic logbooks makes it easier for OCWA 
and Ministry staff to adhere to such measures by reducing/eliminating the need for on-site 
visits. 

 Better quality logbook entries, particularly those documenting unusual or abnormal operating 
conditions. 

 Improved communication and operational oversight as the information is available immediately 
after entry through both desktop and mobile applications. 

 Improved ability to proactively identify and respond to potential process and compliance issues. 
 More consistent record-keeping practices 

The Ministry of Environment, Conservation and Parks is moving forward with the implementation of a 
Consolidated Linear Infrastructure Permissions Approach which would consolidate collection system 
ECAs into one Consolidated Infrastructure Environmental Compliance Approval (CLI-ECA). 

The purpose of the Consolidated Linear Infrastructure Permissions Approach is to: 
• reduce regulatory burden for municipalities and developers by streamlining the approval 

process by replacing existing individual pipe by pipe ECAs with one multi-media ECA for a 
municipality’s wastewater sewage collection system and one multi-media ECA for a 
municipality’s stormwater collection, treatment and disposal system 

• provide clear, transparent and consistent requirements through the new design criteria and 
conditions in the new ECAs that municipalities and developers can follow for future sewage 
work 

• improve environmental protection and ensure quality and consistency of new sewage works 
through updating ECA terms and conditions to current standards 

• consolidate and update ECA terms and conditions that will apply to each municipality’s sewage 
collection system 

• consolidate the ECAs for existing linear infrastructure to establish a holistic picture of all routine 
works owned by a municipality 



 
    

 
 

  
 

  
 

 

     
   

 
  

 
  

 
   

 
 

   
 

  

 
   

 

   
  

  
 

  
   

 
 

  
  

The new consolidated linear infrastructure ECAs will: 
• incorporate all the requirements for a municipality’s entire sanitary collection system and 

stormwater management works 
• include updated conditions that will pre-authorize municipalities and prescribed persons (e.g. 

developers) to make future specified alterations in accordance with the proposed new design 
criteria 

• include other updated conditions to improve environmental protection and ensure quality and 
consistency in new construction 

Formal letters will be issued to system Owners in the Spring/Summer of 2021, beginning with the larger 
municipalities. These letters will indicate that the Municipality must apply for the CLI-ECA within 6 
months. Municipalities will need to prepare and submit to the Ministry applications for consolidated 
linear infrastructure ECAs that will include a description of all existing sanitary collection and stormwater 
works within their municipal boundaries that they own. This could be a large undertaking and OCWA will 
be available to assist if needed. 

SECOND QUARTER 

On Wednesday June 30th, 2021 an SPC Audit was completed at the Talbotville WWTP by the SPC 
Manager, Cindy Sigurdson. The SPC Audit is a compliance-based audit designed to evaluate facility 
performance against environmental and H&S compliance requirements and to identify areas of 
concern/deficiencies. It includes a detailed examination of the specific regulatory requirements for the 
site being audited. This type of audit is conducted by the SPC Manager (or designate) and may be 
scoped to applicable site requirements. Action items have been outlined and will be tracked and 
addressed as required. 

THIRD QUARTER 
There were no compliance issues to report for this quarter. 

SECTION 2: INSPECTIONS 
FIRST QUARTER 
There were no MOL or MECP inspections conducted during this quarter. 

SECOND QUARTER 
There were no MOL or MECP inspections conducted during this quarter. 

THIRD QUARTER 
There were no MOL or MECP inspections conducted during this quarter. 



    
       

 
   

    

 

       
    

  

   

 
 
  

 

SECTION 3: PERFORMANCE ASSESSMENT REPORT 
The average daily raw flow so far for 2021 was 64.5 m3/d. This is a 44.6% increase when compared to 
the average daily flow in 2020. The chart below shows the monthly average flows so far for 2021, 